
ORDINANCE NO.           5465

AN ORDINANCE AMENDING ORDINANCE NO.      4447,      WHICH ADOPTED THE CITY OF

ALBANY COMPREHENSIVE PLAN;     ADOPTING FINDINGS;     AND DECLARING AN

EMERGENCY.

WHEREAS, in June 1998, the City of Albany and consultants CH2M Hill, Inc. completed an update to

the Albany Wastewater Facility Plan; and

WHEREAS, a Wastewater Task Force, appointed by Mayor Chuck McLaran, reviewed the Wastewater

Facility Plan and developed a financial plan to fund recommended improvements; and

WHEREAS, in January 2000, the findings of the Wastewater Task Force ' were presented to the City
Council; and

WHEREAS,  on September 11,  2000,  the Albany Planning Commission held a public hearing on adoption
[...]
storage improvements  (sprinkler/scrubber systems)  or construction of an alternate type of

disinfection facility. The choice as to the method of disinfection will depend upon regulatory
requirements when these improvements are put into service.

Outfall
Added capacity at the Wastewater Treatment Plant outfall will be needed to accommodate

expected 2020 peak flows.  To reach this capacity,  the Wastewater Facility Plan recommends

that all ports on the existing diffuser be opened, a new 54-inch outfall be constructed,  and the

original 48-inch outfall be refurbished to provide additional short-term capacity during peak
storm events.

Solids Processing, Handling and Storage
The Wastewater Facility Plan identifies the need for an additional digester and updates to

existing dissolved air floatation (DAF)  solids thickening improvements.  Biosolids handling and

storage improvements were reviewed by Carrollo Engineers   (Biosolids Dewatering Facility,
Final Design Report,  February 1999)  following completion of the Wastewater Facility Plan.

This predesign study found dewatered cake to be more cost effective and preferable than

construction of a biosolids lagoon. Consequently, the scope and cost of the biosolids facility
have been amended to reflect construction of a biosolids dewatering and cake storage facility.

Support Facilities
The Wastewater Facility Plan included costs to upgrade and expand shop and control room

facilities,  electrical and instrumentation improvements,  and expansion of the plant water

system.

Preconstruction Replacement Allowance
Based on phasing recommendations discussed in Section 7 of this Summary,  an allowance of

500,000 is included to repair and replace treatment facilities that will have exceeded their

service life before planned capital improvement projects are completed.

GENESYS~.NGINEERING~ENGINEER[SEVV~R~WVVFP SUMMARYS. CNU. DOC PAGE 28 OF 33



These facilitieS and their associated total project costs are included in Table 6-4 below. The

criteria used to size them are provided in Chapter 7 of the Wastewater Facility Plan. All cost

estimates reflect March 1997 construction costs and include a 25 percent allowance for

contingencies and a 30 percent allowance for engineering, legal, and administrative costs.

Table 6-4

Wastewater Treatment Plant Im )rovements ( to 2020)

Project Description Capital'c~t1 ~ .i
Influent Pumping                .... Add additional pump and expa'~d ..........

structure.                                      $ 5,100,000

Septage Receiving Station Construct septage facility.                     $ 500,000

screening Add one mechanical screen 5-foot-
S 2,400,000

wide, plus structure.

Grit Removal and Primary Construct' 20-foot-wide' diameter

Influent Flow Split vortex grit unit plus 6-way splitter box.       $ 1,300,000

Primary Clarifiers and Add two 100-foot diameter clarifiers

Sludge Pumping and expand primary sludge pump                  $ 6,900,000
station.

Aeration Basins Plug flow and selector modifications.           $ 
3,600,000

Secondary Clarifiers and Add two 135-foot diameter clariflers.

RAS/WAS Pumping Expand RAS/WAS pump station.                    $11,800,000

Chlorination Construct two 0.545 MG CCTs. Add

sprinkler and scrubber systems.                 $ 6,300,000

Plant Water System Add three 500~gpm pumps plus
channel structure.                              $ 500,000

Outfall Inspect and repair 48-inch outfall.

Open ports on existing diffuser. Add            $ 1,000,000
new 54-inch outfall.

DAF Thickening .....            Upgrade thickened sludge pump. Add

freeze protection and polymer                   $ 300,000
blending units.

Anaerobic Digestion One new 0.75 MG digester plus
associated equipment.                           $ 

3,100,000

Biosolids Facility Construct new dewatering and solids

handling and storage facility.                  $ 
5,200,000

Shop/Control Room Shop and control room in single
building.                                       $ 

600,000

Electrical and I&C Ongoing general electrical and I&C

improvements.                                   $ 
500,000

Pre-construction Replace Treatment Plant equipment
Replacement Allowance.          that wears out before planned plant             $ 500,000

expansion

Total for WWTP                                                                  $ 49,600,000

I Estlmate~ rounded to nearest $100,000.

ttGENES YSt. ENGINEERINGt. ENGINEERtSEWERtWI,,VFP SUMMARYS. CNU. DOC PAGE 29 OF 33



Section 7

Implementation

Criteria

The various components of the selected alternative were developed into an implementation plan
to do the following:



Table 7-1

Revenue Bond Authorization January - April 2004

Predesign/Design/Bid January - December 2005

Bond Sale Fall 2006

Award January 2007

Start Construction Spring 2007

Improvements On-Line January 2009

Alternative 2 includes two treatment construction phases that would place part of the

Wastewater Treatment Plant improvements on-line earlier,   but would be less aggressive
regarding removing overflows from the Calapooia River.  The first phase would occur between

2003 through 2004 and would add more primary treatment capacity.  The second phase would

occur between 2007 and 2009 and would complete treatment and collection system
improvements needed to meet regulatory requirements in 2010.   This approach would lessen

the extent and duration of overflows to the Willamette River before the 2010 deadline,  but would

be more costly than Alternate 1 and would not achieve regulatory compliance for the Willamette

or Calapooia Rivers until 2010.  The schedule of improvements for Alternative 2 are shown in

Table 7-2 below:

Table 7-2

Alternative 2 - Two-Phase Construction

stage Timing                     .

Phase I

Revenue Bond Authorization Phase I Summer 2001

Predesign/Design/Bid Phase I January- December 2002

Bond Sale 2002 - 2003

Award Phase I Spring 2003

Start Construction Phase I Summer 2003

Primary Improvements On-line Phase I Fall 2004

Phase II

Revenue Bond Authorization Phase II Summer 2005

Predesign/Desi§n/Bid Phase II January - December 2006

Bond Sale 2006 - 2007

Award Phase II Spring 2007

Start Construction Phase II Summer 2007

Secondary Improvements On-line Phase II January 2009

The Task Force considered the following factors in evaluating the two phasing alternatives:



The Task Force recommended Alternative 1,  construction as a single-phase improvement and

that $500,000 in today's dollars be included to cover existing needs prior to the construction of

the major VVastewater Treatment Plant improvements. Alternative 1 was favored because it:



Attachments

Attachment A1 and A2 - Conveyance System Improvement Maps

Attachment B - Wastewater Treatment Plant ImProvement Map

GENES Y,.,°t. ENGINEERINGt. ENGINEER~SEI/VER~WWFP SUMMAR Y5. CNU. DOC PAGE 33 OF 33



Gibson Hill Rd.                                                                8"                                                                                            '

Springhill Drive                          /'                                                        ,,/~ C~ntury Drive

Lift Station                    ~                                                             ,,,"/ Lift Station

Geary Street

Thornton Lake LS 2 Overflow
8"                                  Lift Station dorth Albany                                                                        -

Lift Station

Future

Overf~

L~IO

Li~

Ouee~ Ave.

L$ 4

Queen Street 21

Lift Station

Oak C, reek 8'                                  "
0

8"

r                         ~    
LS ~

Marion Street

Lift Station

Columbus Street8"                                                    ~ (      
Lilt Station

N F. xte~stons

V Existing Mai~$

0 Line Si~e Change

Urban Geov~h Boundery

Sewer Basins

Attachmento



r--
1 city Property

100 0 100 200 Feet

1 Rehab / Modify Existing Ouffalls

2 New 54" Outfall

3 Chlorine Contact Tank

4 Pump Capacity Upgrade & Wet Well Expansion
Chlorine Storage Expansion

6 Chlorine Scrubber

7 Convert to Primary Clarifiers
LINN AVE.

8 Upgrade Reclaimed Water System
9 Secondary Clarifiers

10 RAS /WAS Pump Station

tl Septage Receiving Facility
12 Screening Expansion
13 Grit Removal Modifications

14 Primary Influent Splitter Box

15 Primary Clarifiers

17 Aeration Basin Improvement & Expansion
18 Upgrade DAF Thickener

19 Primary Digesters
20 Demolish Existing Digesters

Possible Location for Shop Control Room

21 Admin. Bldg. Improvements



LS14

Charlotte Street

Lilt Station

L~' 13 15'                                        ( To Be Abandoned)
Ciiii~tury Drive

Lift Station 15"

Geary Street
II

Knox BUtte Rd.

12'

US Highway 20

8"                                                                                                                  ·    



DELETE AND REPLACE*NEW

GOAL 11: PUBLIC FACILITIES AND SERVICES

WASTEWATER TREATMENT
BACKGROUND SUMMARY

The existing Albany Wastewater Treatment Plant was originally constructed in 1952. In plant was

expanded and upgraded to an 8.7 million gallon per day (mgd) secondary treatment ( activa sludge) facility
designed to treat both municipal wastewater and seasonal high-strength industrial from local food

processors. The Albany Wastewater Treatment Plant operates under a waste issued by the

Oregon Department of Environmental Quality. Treated effluent from the plant is to the Willamette

River. Stabilized waste sludge from the treatment process is applied to local farmland agricultural utilization

by a private contract hauler.

The plant presently provides treatment for domestic, commercial, and from the city of

Albany and domestic wastes from the city of Millersburg. The rest of the Urban Growth'Boundary is

served by individual on-site systems with 'the exception of the Riverview treatment plant in North Albany.
Since 1982, the Albany plant has largely discontinued treatment of                -strength, seasonal food processing
wastewater as separate land application treatment/disposal of this wastewater by the private sector has

proven to be economically attractive.

Flows treated at the plant vary considerably throughout the to varying rates of infiltration/inflow (I/I)
entering the collection system from groundwater and surface sources. During the dry weather period of

June through October, the plant treats an approximate of 4.5 mgd, which is less than the original
8.7 mgd design capacity. However, during the wet weal of the year ( November through May), waste

flow treated at the plant has averaged approximately 7.8 The plant has treated a maximum of approximately
17 mgd due to Ill entering the wastewater and due to direct discharge of stormwater via

remaining combined sanitary sewer and storm sewer and via direct private storm drain connections.

The hydraulic capacity of the existing treatment is not sufficient to treat the total collection system flows

during the high groundwater, high rainfall of the year due to the I/I problem. This results in periodic,
untreated, collection system overflows to the River. To reduce this problem, the City has a continuing
program to separate storm and sanitary

Portions of the North Albany area characterized by septic tank failures and resulting contamination of

drainageways and pollution of the In addition, the Riverview Heights Treatment Plant serving over

160 homes in North Albany no meets the Department of Environmental Quality (DEQ) standards. The

future of the North Albany problems and potential solutions are being dealt with by Benton County,
the City of Albany, the DEQ,    the North Albany citizens. Although a number of approaches could solve these

problems, a collection sys~           treatment at the City's. sewer plant appears to currently be the best long-term
solution.

One means of adequate treatment capacity for future domestic waste is by minimizing the strength or

amount of discharged to the sewage treatment plant. This can be accomplished by requiring
industrial use.~    or completely treat theft liquid wastes. Thus, th6 City could increase residential

capacity of by decreasing industrial demand; however, the' economic impacts of placing additional

treatment on local industry is a factor which must be considered as well.



DELETE AND REPLACE WITH NEW
GOAL 11: PUBLIC FACILITIES AND SERVICES

WASTEWATER TREATMENT

POLICIES AND IMPLEMENTATION METHODS

GOAL: Provide and maintain wastcwater facilities and services in an orderly and efficient manner

POLICIES:

1.    Size sanitary sewers to provide for projected growth within thc Urban Growth based upon thc

population projections and land use designations of the Comprehensive Plan and fiction of the design
guidelines of the Public Facilities Plan.

2.    Review and regulate development proposals to ensure adequate wastewater improvements will be

provided to the development and to future developments and ensure tha uate assurances have been

secured for participation in the public system when these services

3.    Prioritize extension of sanitary sewer service as follows:

a.    Declared health hazard areas within the city limits.

b.    Declared health hazard areas within the Urban Growth B

c.    Properties within the city limits of Albany.
d.    Unincorporated buildable lands within the Albany Growth Boundary, where there is an agreement

to annex.

e. Other incorporated cities.

Base criteria for extension of service on findings rovision of service to low priority areas will not impair
the City's ability to serve a higher priority in recognition of the City's contractual service obliga-
tions.

4.    Require execution of annexation or conse: to annex agreements to receive sewer service in unincorporated
areas.

5.    Prevent the development or expansi                     "stand alone" wastewater treatment plant systems within the Urban

Growth Boundary that are not p as part of the City's facility.

6. Require that developments wastewater collection facilities pay an equitable share of the costs. This

may include:

a.    A system con based on the number of residential units constructed or some other equivalent
for commercial,                       developments.

b.    The develo for extension costs with the provision that during a five-year period the developer
be fei subsequent connection fees collected from new customers served by the system

extension.

c.    The pays for oversizing and is partly reimbursed as subsequ~ent connections are made to the

for a fixed period.
d.    The pays an equitable portion of the extension costs based on adoption of an Ordinance which

es a recognized funding program and mechanism.

7.    Pel review the sewer revenues and maintain a fee schedule which ensures that the revenues generated
adequate to meet operating and maintenance costs and implement those projects identified 'within thc

improvements program for sewer main extension and wastewater treatment plant expansion.

79



Continue todevelop specificplans andfunding mechanismsfor expansion of thewastewatcr treatmentplant whichincludes proposedresolution ofdomestic waslcwatertreatment forthc cityof Millcrsburg, Norlh lbany, and otherexpanding areasof theUrban GrowthBoundary.9.          ,urage theconstruction ofstructures overpublic wastewaterlines andeasements. I0.                 the useof conservationtechniques anddevices thatreduce theamount ofwastewater dischargedinto thesanitary sewersystem.11.  Continue to improve, and expand participationintheCity'sindustrial wastewaterpretreatment program, for wastewatergenerators, toensure compliancewith OregonDepartmentofEnviron-mentalQuality,            tronmentalProtection Agencyand theCityofAlbany industrialwastewater pretreatment standards.12. Continueaprogram                  ;liminatingdirectdischargeand' infiltrationofstormandgroundwaterintothesanitarysewersystem.13. I~_.xploresludgedisposaloihat:a.    Arecosteffectiveandntallysound.b.    Provideviablelong-termdispportunities. c.    Makeproductive useof sludge.             '~'~IMPLEMENTATION METHODS:1.   Developregulations that prohibit buildingssitedoverexisting wastewatercollection lines.2.   Continuethepolicy ofchargingproperty ownersthecitylimitsahigher monthlyrateandimplementanordinance requiringsimilarly higherhook-upfees.3.   Develop proceduresforworkingwith Millersburgand lrisdictionstocoordinateeffective andefficient serviceconsiderations.4. Update theAlbany-Millersburg wastewatertreatmentcontractualreementtorequireMillersburgtonotifytheCityofAlbanyandreceivesubsequentapprovalpriortotiontoanyportionofthewastewatercollectionsystem.5.  Develop regulationsfor theestablishment offunding mechanismsthat rethat newdevelopments payan equitableportion ofthe costsassociated withextending theser{4ce.RECOMMENDATIONS: 1. Encourage Linnand BentonCounties toadvise propertyowners withinthe GrowthBoundary whopropose toinstall newor replacementseptic systemsthat th